Spare Part No.

Part No.

DDM28001

Part Name

Easy Damage

Part Picture

DDM28001-SP-CHU TS00000358 [CHUCK No
DDM28001-SP-L.P | TS00000533 Leakage protector |No
DDM28001-SP-1  |AA033000226 |Rotor No
DDM28001-SP-2  |AA033000227 |Insulating Plate No
DDM28001-SP-3  |[AA033000228 |Bearing 6200Rs No
DDM28001-SP-4  |AA033000229 [Gasket No
DDM28001-SP-5 [AA033000230 |Fan Guard No
DDM28001-SP-6  [AA033000231 |Screw M5X80 No
DDM28001-SP-7  [AA033000232 |Stator No
DDM28001-SP-8  [AA033000233 |Housing No
DDM28001-SP-9  [AA033000234 |Screw M6X10 No




DDM28001-SP-10 |AA033000235 |[Screw M6X50 No
DDM28001-SP-11 |[AA033000236 [Insulation Gasket |No
DDM28001-SP-12 |AA033000237 |[Brush Holder No [ 1]
F
DDM28001-SP-13 |AA033000238 |[Brush Box Cover No
B
DDM28001-SP-14 |AA033000239 |[Carbon Brush No
DDM28001-SP-15 |AA033000240 |Brush Cap No
DDM28001-SP-16 |AA033000241 |[Cable 2M No
DDM28001-SP-17 [AA033000242 |[Screw St4X14 No
DDM28001-SP-18 |AA033000243 |Cable Clamp No
DDM28001-SP-19 |AA033000244 |[Cable Sleeve No
DDM28001-SP-20 |AA033000245 |Circuit Breaker No
DDM28001-SP-21 |AA033000246 |[Switch Box No -
DDM28001-SP-22 |AA033000247 |[Screw M4-14 No




DDM28001-SP-23 |AA033000248 |Bearing 6002Rs No
DDM28001-SP-24 |AA033000249 |Middle Cover No
DDM28001-SP-25 |AA033000250 |Bearing 6001Rs No
DDM28001-SP-26 |AA033000251 |Bearing 629Rs No
DDM28001-SP-27 |AA033000252 |Nut 12 No
DDM28001-SP-28 |AA033000253 |Butterfly Gasket No
DDM28001-SP-29 |AA033000254 |Pressing Plate No
DDM28001-SP-30 |AA033000255 |Friction Plate No
DDM28001-SP-31 |AA033000256 |Big Gear No
DDM28001-SP-32 |AA033000257 |Friction Plate No
DDM28001-SP-33 |AA033000258 |Bearing Sleeve No
DDM28001-SP-34 |AA033000259 |Pressing Plate No
DDM28001-SP-35 |AA033000260 |Gear Shaft No
DDM28001-SP-36 |AA033000261 |Flat Key No
DDM28001-SP-37 |AA033000262 |Ring 20 No
DDM28001-SP-38 |AA033000263 |Big Gear No
DDM28001-SP-39 |AA033000264 |Bearing 6000Rs No
DDM28001-SP-40 |AA033000265 |Gear Box No




DDM28001-SP-41 |AA033000266 |Bearing 69052z No
DDM28001-SP-42 |AA033000267 |Bearing 6005Rs No
DDM28001-SP-43 |AA033000268 |Flat Key No
DDM28001-SP-44 |AA033000269 |Spindle No
DDM28001-SP-45 |AA033000270 |OQil Seal No
DDM28001-SP-46 |AA033000271 |Sealing Ring No
DDM28001-SP-47 |AA033000272 |Inlet Valve No
DDM28001-SP-48 |AA033000273 |Ring No
DDM28001-SP-49 |AA033000274 |Screw M5X35 No
DDM28001-SP-50 |AA033000275 |Screw M6X8 No
DDM28001-SP-51 |AA033000276 |Support No
DDM28001-SP-51-1|/AA033000277 |Flat Key 8X12X90 |No
DDM28001-SP-51-2|AA033000278 |Bolt M8X30 No
DDM28001-SP-51-3| AA033000279 |Axis No
DDM28001-SP-51-4| AA033000280 |Locknut M4 No
DDM28001-SP-51-5|AA033000281 |Screw M4-18 No
DDM28001-SP-51-6|AA033000282 |[Sliding Body No
DDM28001-SP-51-7|AA033000283 |Plate No




DDM28001-SP-51-8/ AA033000284 |Lock Knob Spring |No
DDM28001-SP-51-9|AA033000285 |Lock Knob No
DDM28001-SP-51-1{AA033000286 |Bearing 6003Rs No
DDM28001-SP-51-1|AA033000287 |Retainer Ring No
DDM28001-SP-51-1]AA033000288 |Screw M4-10 No
DDM28001-SP-51-1;AA033000289 |Clamp Sheet No
DDM28001-SP-51-1{AA033000290 |Lock Shaft No
DDM28001-SP-51-1{AA033000291 [Small Collar No
DDM28001-SP-51-1(AA033000292 |Retainer Ring No
DDM28001-SP-51-1]AA033000293 |Sliding Cover No
DDM28001-SP-51-1{AA033000294 |Screw M6X25 No
DDM28001-SP-51-1{AA033000295 |Hex Nut No
DDM28001-SP-51-2(AA033000296 |Screw M8X20 No
DDM28001-SP-51-2|AA033000297 |Handle No
DDM28001-SP-51-2] AA033000298 |Screw M6X30 No
DDM28001-SP-51-2{AA033000299 |Bolt No
DDM28001-SP-51-2{AA033000300 |Plate No
DDM28001-SP-51-2{AA033000301 |Plate No
DDM28001-SP-51-2(AA033000302 |Support Column No
DDM28001-SP-51-2|AA033000303 |Plate No
DDM28001-SP-51-2{AA033000304 |Bolt M12X60 No
DDM28001-SP-51-2{AA033000305 |Hex Nut No
DDM28001-SP-51-3(AA033000306 |(Base No
DDM28001-SP-51-3/AA033000307 |Spacing Sleeve No
DDM28001-SP-51-3]AA033000308 |Bolt M10X55 No
DDM28001-SP-51-3{/AA033000309 [Rocker Arm No
DDM28001-SP-51-3/AA033000310 |Bolt M8X25 No
DDM28001-SP-51-3;AA033000311 |Rocker-Arm Link No
DDM28001-SP-51-3(AA033000312 |Rocker Arm Ball No
DDM28001-SP-51-3|AA033000313 |Flat Washer No







w















DDM28001













3/
34

33




37,.»-*"‘\7\

37 ‘































18













| O



T %D































	Export
	Exploded

